Report No.: GTSL202107000255F02

Radiated Emission Measurement

File :DALS Data :#86 Date: 2021/07/24 Time: 14:10:23
100.0 dBu¥/m
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FCC 15B BOVE_1G_AVG
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) s
40 S PROTN W el

T O e
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20
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0.0

2310.000 [MHz) 2390.0

Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: Smart Plug Distance: 3m
M/N: SM-PLUG
Mode: WIFI 2422 MHz n40
Note: DALS Lighting Inc. Operater:Kahn

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " “MHz) | (dBuv) | (dB/m) |(dBuv/m)|(dBuVim)| (dB) | P | (em) | (deq) | P/F | Remark

1 2389.520 45.10 3.90 49.00 74.00 |25.00 | peak | 152 18 P
2 % | 2389.520 38.59 3.90 42.49 54.00 |11.51| AVG | 161 35 P
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Report No.: GTSL202107000255F02

‘ Test mode: ‘ 802.11n(HT40) ‘ Test channel: Highest

Radiated Emission Measurement

File :DALS Data :#89 Date: 2021/07/19 Time: 21:43:24
100.0 dBu¥/m

90

80
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70

60

50 M

40 Mmm bt o it e sl Mg gpioairsl peak

30

FCC 158 BOVE_1G_AVG

20

10

0.0

2483500 (MHz) 2500.0

Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: Smart Plug Distance: 3m
M/N: SM-PLUG
Mode: WIFI 2452 MHz n40
Note: DALS Lighting Inc. Operater:Kahn
No. Frequency | Reading | Factor Level Limit |Margin Detector | HEGht A(zdugqgu;h P/E Remark

(MHz) = | (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB) (cm)

1 2483.522 50.71 4.28 54.99 74.00 |19.01| peak | 171 105 P
2 * | 2483.604 43.10 4.28 47.38 5400 | 6.62 | AVG | 167 112 P
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Report No.: GTSL202107000255F02

Radiated Emission Measurement

File :DALS Data :#88 Date: 2021/07/19 Time: 14:23:17
100.0 dBu¥/m
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Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: Smart Plug Distance: 3m
M/N: SM-PLUG
Mode: WIFI 2452 MHz n40
Note: DALS Lighting Inc. Operater:Kahn
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | *“MHz) | (dBuv) | (dB/m) |(dBuVim)|(dBuvim)| (dB) | P | (em) | (deg) | P/F | Remark

1 2483.522 50.21 4.28 54.49 74.00 | 19.51 | peak | 131 58 P
2 % | 2483.522 42.34 4.28 46.62 54.00 | 7.38 | AVG | 142 104 P

Remarks:

1. The tests were performed on lowest and highest frequencies.

2. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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7.7 Spurious Emission

Report No.: GTSL202107000255F02

7.7.1 Conducted Emission Method

Test Requirement: FCC Partl5 C Section 15.247 (d)
RSS-247 Section 5.5

Test Method: KDB558074 D01 15.247 Meas Guidance v05r02
ANSI C63.10:2013 & RSS-Gen

Limit: In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that
is produced by the intentional radiator shall be at least 20 dB below that in
the 100 kHz bandwidth within the band that contains the highest level of
the desired power, based on either an RF conducted or a radiated
measurement.

Test setup: Spectrum Analyzer

e o
""'-\ o o
e o

A RO

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test results: Pass
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Test plot as follows:

Report No.: GTSL202107000255F02

Test mode:

802.11b

Test mode:

802.11g

Lowest channel

[ Kepight Spectrum Ansiyzer - Swest 54

Center Freq 13.265000000 GHz
Pt

Ref Offset 195 dB
Ref 20.00 dBm

Avg Type: Log-Pur

Trig: Free Run
#Anen: 30 0B
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i«
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f Off:
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S 3173 i
7
Y S
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0.709 dBm)|

30MHz~26.5GHz
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IFGain:Low
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i«
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NQ: Fast 3~  Trig: FreeRun
FGaind ow #Anen: 30 dB
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f Offset 1
3.881 dBm Ref Offset 1.9 dB

Ref 20.00 dBm

Stop 26.50 GHz
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Avg Type: Log-Pwr
AvglHald: 1010

30MHz~26.5GHz

PNO: Fast =
IFGain:Low

Ref Offset 188 dB
Ref 20.00 dBm

W5

‘__...,r\":-_)\—«-- et

Avg Type: Log-Pur

Trig: Free Run
#Anen: 30 0B

Avg]Hold: 1010

#VBW 300 kHz

b i

[ Kepuight Spectrum Anshyzer - Swegt 54
i«

Center Freq 13.265000000 GHz
NQ: Fast 3~  Trig: FreeRun
FGaind ow #Anen: 30 dB
MKr1 2.465 GHZ

f Offset 1.88
4.215 dBm Ref Offset 188 dB

Ref 20.00 dBm
AN LSO,

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

Slﬂrt 0.03 GHz

Avg Type: Log-Pwr
AvglHald: 1010

Pt

Stop 26.50 GHz
Sweep 2.530 s (1001 pts))

30MHz~26.5GHz
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Report No.: GTSL202107000255F02

Test mode: | 802.11n(HT20)

Test mode: | 802.11n(HT40)

Lowest channel

[ Kesight Spectrum Angiyzer - Swept 52
0 .

z ) Avg Type: Log-Pur
Center Freg 13.265000000 GH; g rreerun oMl
¥ Gain:Low #Atten: 30 08
A Mkr1 2.412 GHZ
Ref Offset 1.95 dB
Ref 20.00 dBm 3.204 dBm)|

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

[ Keysight Spectrum Anshyzer - Swept 54
o -

Avg Typs: Log-Pwr
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- Mkr1 2.439 GHZ
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[ —————ry
R 10:56:21 PMJul 1
Avg Type: Log-Pwr
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FGaind ow #Anen: 30 dB

Ref Offset 18 dB Mkr1
Ref 20.00 dBm
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PHOFast —+—  Trig: FreeRun AvglHold: 10140
¥ Gain:Low #Atten: 30 08
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Ref Offset 1.88 dB
-0.286 dBm

Ref 20.00 dBm

Stop 26.50 GHz
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[ Koot Spectrum Anshyzer - Swet 54

Avg Type: Log-Pwr

3
Center Freq 13.265000000 GHz AvglHald: 1040

NO: Fast —»—  Trig: Free
[FGaindow aAtten:
Ref Offset 1.67 4B Mkr1

Ref 20.00 dBm -4,

R At ot

Stop 26.50 GHz
Sweep 2.530 s {1001 pts))

30MHz~26.5GHz
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Report No.: GTSL202107000255F02

7.7.2 Radiated Emission Method

Test Requirement: FCC Partl15 C Section 15.209
RSS-247 Section 3.3 & RSS-Gen Section 8.9
Test Method: ANSI C63.10: 2013 & RSS-Gen
Test Frequency Range: 9kHz to 26.5GHz
Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
9KHz-150KHz Quasi-peak 200Hz 600Hz Quasi-peak
150KHz-30MHz Quasi-peak 9KHz 30KHz Quasi-peak
30MHz-1GHz Quasi-peak | 100KHz | 300KHz | Quasi-peak
Peak 1MHz 3MHz Peak
Above 1GHz
Peak 1MHz 10Hz Average
Limit Frequency Limit (uv/m) Value Mel;s;ij;rgeent
0.009MHz-0.490MHz 2400/F(KHz) QP 300m
0.490MHz-1.705MHz | 24000/F(KHz) QP 300m
1.705MHz-30MHz 30 QP 30m
30MHz-88MHz 100 QP
88MHz-216MHz 150 QP
216MHz-960MHz 200 QP o
960MHz-1GHz 500 QP
A ety 500 Average
5000 Peak

Test setup: For radiated emissions from 9kHz to 30MHz

Test Antenna

A

Tum Table... EUT: -

< §0cm >+ e Turn Table-

—é— [ Receiver|

For radiated emissions from 30MHz to1GHz

AL AR AR
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Report No.: GTSL202107000255F02

i

Test Antenna.

A

Tum Table_a i

< §0cm . - Tum Table:
ol JaX /

| Receivers I-—{ Preamplifiers }jl

-

For radiated emissions above 1GHz

-
Test Antenna-

<1lm .. 4m >+
- :

Tum Tablev -

~

~150cn =]

11

I Receiver: H Preamplifier~

Test Procedure:

1. The EUT was placed on the top of a rotating table (0.8m for below 1G
and 1.5m for above 1G) above the ground at a 3 meter camber. The
table was rotated 360 degrees to determine the position of the highest
radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from O degrees to 360 degrees to find the
maximum reading.

5. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of the
EUT would be reported. Otherwise the emissions that did not have 10dB
margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details
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Report No.: GTSL202107000255F02

Test environment:

Temp.: 25°C

Humid.:

52%

Press.:

1012mbar

Test voltage:

AC 120V, 60Hz

Test results:

Pass

R

emarks:

1. Only the worst case Main Antenna test data.

2

Measurement data:

9kHz~30MHz

Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

The emission from 9 kHz-30MHz and 18-26.5GHz was pre-tested and found the result was 20dB lower
than the limit, and according to 15.31(0) & RSS-Gen 6.13, the test result no need to reported.
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B Below 1GHz

Report No.: GTSL202107000255F02

Pre-scan all test modes, found worst case at 802.11b 2412MHz, and so only show the test result of 802.11b
2412MHz

Horizontal:

Radiated Emission Measurement
File :DALS Data #7 Date: 2021/07/15 Time: 15:28:33
70.0 dBu¥Y/m
60

FOC_PAAT15_B_03m_Qp
50
|
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M.ﬂ\?whm ek
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0.0
30.000 60.000 90.000 (MHz] 300.000 600.000 1000.0
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC_PART15_B_03m_QP Power:  AC120V/60Hz Humidity: 34 %
EUT: Smart Plug Distance: 3m
M/N: SM-PLUG
Mode: WIFI 2412MHz
Note: DALS Lighting Inc. Operater:Kahn
No. | Freduer | esdng | et | e | oot | "S5 | o | Romar
1 58.6126 11.41 14.29 2570 40.00 |14.30| QP 146 138 | P
2 243.3772 21.43 13.41 34.84 46.00 |11.16| QP 219 27 P
3 * | 307.8313 22.19 14.96 37.15 46.00 | 8.85 QP 104 156 | P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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Vertical:

Report No.: GTSL202107000255F02

Radiated Emission Measurement
File :DALS Data #8 Date: 2021/07/15 Time: 15:38:50
70.0 dBu¥/m

60
FOC_PART15_B_03m_Qp

50
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10 l y
0 6 M LJL
. 4 S e
W«Mﬂ = M L{ % WMM
20 WMW%,, W
10
0.0
30.000 60.000 90.000 (MHz) 300.000 600.000 1000.0
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC_PART15_B_03m_QP Power:  AC120V/60Hz Humidity: 54 %
EUT: Smart Plug Distance: 3m
M/N: SM-PLUG
Mode: WIFI 2412MHz
Note: DALS Lighting Inc. Operater:Kahn
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | (MHz) | (dBuv) | (dB/m) |(dBuv/m)|(dBuVv/m)| (dB) | P | (em) | (deg) |P/F| Remark

30.0000 18.53 14.40 32.93 40.00 | 7.07 QP 115 131 P
2 83.8156 22.55 11.01 33.56 40.00 | 6.44 QP 154 129
3 % | 234.9900 28.10 13.15 41.25 46.00 | 4.75 QP 204 2718 | P

)

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTSL202107000255F02

B Above 1GHz
Pre-scan all test modes, found worst case at 802.11b, and so only show the test result of
802.11b.
| Test mode: | 802.11b | Test channel: | Lowest
Radiated Emission Measurement
File :DALS Data #39 Date: 2021/07/19 Time: 20:10:26
100.0 dBu¥/m
1
1
90
80
FEC 158 BOVE 16-PK
70
60 5
}F FCC 15B BOVE_1G_AVG N
50 NJ ]
WM%NW
M
0 MMW
b -
30
20
10
0.0
1000.000 3000.000 (MHz] 6000.000 9000.000 18000.
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: Smart Plug Distance: 3m
M/N: SM-PLUG
Mode: WIFI 2412 MHz b
Note: DALS Lighting Inc. Operater:Kahn
Frequency | Reading | Factor Level Limit  |Margin Height | Azimuth
No- | " " MHz) | (dBuv) | (dB/m) |(dBuv/m)|(dBuV/m)| (dB) | P | (em) | (deg) |P/F| Remark
1 * | 2412.000 89.65 3.99 93.64 / / peak 148 23 /
2 4824.000 46.55 9.84 56.39 7400 |17.61 | peak 100 147 P
3 4824.000 39.42 9.84 49.26 54.00 474 | AVG 102 142 P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTSL202107000255F02

| Test mode: | 802.11b Test channel: Lowest

Radiated Emission Measurement

File :DALS Data :#40 Date: 2021/07/19 Time: 20:14:27
100.0 dBu¥/m

1
M
90
80
FCC 15B BOVE 1G-PK
70
60 2
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wwwwwww
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1000.000 3000.000 Hz) 6000.000 9000.000 18000.

Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: Smart Plug Distance: 3m

M/N: SM-PLUG
Mode: WIFI 2412 MHz b

Note: DALS Lighting Inc. Operater:Kahn

Frequency | Reading | Factor Level Limit  |Margin Height | Azimuth
No- | " MHz) ~ | (dBuV) | (dB/m) |(dBuV/m)|(@Buvim)| (dB) | P | (em) | (deg) |P/F| Remark
1 * | 2412.000 90.05 3.99 94.04 / / peak 148 59 /

2 4824.000 46.87 9.84 56.71 74.00 | 17.29 | peak 105 149 | P
3 4825.000 37.56 9.84 47.40 54.00 | 6.60 | AVG 110 235 | P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTSL202107000255F02

‘ Test mode: 802.11b Test channel: Middle

Radiated Emission Measurement

File :DALS Data :#42 Date: 2021/07/19 Time: 20:23:59
100.0 dBu¥/m
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0.0
1000.000 3000.000 [MHZ) 6000.000 9000.000 18000.
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: Smart Plug Distance: 3m

M/N: SM-PLUG
Mode: WIFI 2437 MHz b

Note: DALS Lighting Inc. Operater:Kahn

Frequency | Reading | Factor Level Limit  |Margin Height | Azimuth
No- | " " MHz) | (dBuv) | (dB/m) |(dBuv/m)|(dBuV/m)| (dB) | P | (em) | (deg) |P/F| Remark
1 * | 2437.000 91.28 4.09 95.37 / / peak 157 153 | /

2 4874.000 45.72 10.03 55.75 74.00 | 18.25| peak 107 25 P
3 4874.000 39.38 10.03 49.41 54.00 | 459 | AVG 121 55 P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTSL202107000255F02

| Test mode: | 802.11b Test channel: Middle
Radiated Emission Measurement
File :DALS Data :#41 Date: 2021/07/19 Time: 20:18:32
100.0 dBu¥/m
1
90 3
80
FCC 158 BOVE 1G-PK
70
60 2
>f FCC 15B BOVE_1G_AVG
50 6( " peak
AT
" M“WWWWW
‘-NJM"“"V b i
30 M#KWMJUWW
20
10
0.0
1000.000 3000.000 [MHz) £000.000 9000.000 18000.
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: Smart Plug Distance: 3m
M/N: SM-PLUG
Mode: WIFI 2437 MHz b
Note: DALS Lighting Inc. Operater:Kahn
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " “MHz) | (dBuv) | (dB/m) |(dBuVim)|(dBuvim)| (dB) | P | (em) | (deg) |P/F| Remark
1 * | 2437.000 86.52 4.09 90.61 / / peak 156 243 |/
2 4874.000 47.41 10.03 57.44 74.00 | 16.56 | peak 113 25 P
3 4876.000 40.05 10.05 50.10 54.00 | 3.90 | AVG 107 129 | P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTSL202107000255F02

‘ Test mode: 802.11b Test channel: Highest
Radiated Emission Measurement
File :DALS Data :#43 Date: 2021/07/19 Time: 20:28:41
100.0 dBu¥/m
1
3
20
80
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70
60 5
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50 e s K Apeat
40 y L1 /! WWW
A I e et M
30 V.AWAWN.
20
10
0.0
1000.000 3000.000 (MHz) £000.000 9000.000 18000
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: Smart Plug Distance: 3m
M/N: SM-PLUG
Mode: WIFI 2462 MHz b
Note: DALS Lighting Inc. Operater:Kahn
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " “MHz) | (dBuv) | (dB/m) |(dBuVim)|(dBuvim)| (dB) | P | (em) | (deg) |P/F| Remark
1 * | 2462.000 89.02 419 93.21 / / peak 145 81 /
2 4924.000 46.03 10.21 56.24 74.00 |[17.76 | peak 103 341 P
3 4924.000 39.56 10.21 49.77 54.00 | 423 | AVG 112 26 P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 56 of 67



GTS

Report No.: GTSL202107000255F02

| Test mode: | 802.11b Test channel: Highest
Radiated Emission Measurement
File :DALS Data :#44 Date: 2021/07/19 Time: 20:33:36
100.0 dBu¥/m
1
>
90
80
FEC 15B BOVE 1G-PK
70
60
>f FCC 15B BOVE_1G_AVG
50 WMM peak
L i A
40
30
20
10
0.0
1000.000 3000.000  [MHz2) 6000.000 9000.000 18000.
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: Smart Plug Distance: 3m
M/N: SM-PLUG
Mode: WIFI 2462 MHz b
Note: DALS Lighting Inc. Operater:Kahn
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | (MHz) | (dBuv) | (dB/m) |(dBuv/m)|(dBuVv/m)| (dB) | P | (em) | (deg) |P/F| Remark
1 * | 2462.000 89.83 4.19 94.02 / / peak 175 134 |/
2 4924.000 45.62 10.21 55.83 74.00 |18.17 | peak 128 42 P
3 4924.000 38.95 10.21 49.16 5400 | 484 | AVG 136 257 | P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTSL202107000255F02

| Test mode: | 802.11b Test channel: Lowest

Radiated Emission Measurement
File :DALS Data #24 Date: 2021/07/17 Time: 9:44:24
1000 dBu¥V/m

90

FCC 15B BOVE 1G-PK

70

60

FCC 15B BOVE_1G_AVYG

] 3 peak
50
40
30
20
10
0.0
18000.000 MHz) 26500.
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: Smart Plug Distance: 3m
M/N: SM-PLUG
Mode: WIFI 2412MHz b
Note: DALS Lighting Inc. Operater:Kahn
Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No- | MHz) | (@Buv) | (dB/m) |(dBuv/m)|(@Buvim)| (dB) | %% | ©m | wes) | P/F | Remark

1 21150.667 62.63 -10.51 52.12 74.00 |21.88 | peak | 106 197
2 " | 21150.667 56.32 -10.51 45.81 54.00 | 8.19 | AVG | 112 201
3 22697.667 61.46 -9.47 51.99 74.00 |22.01| peak | 143 108
22697.667 54.78 -9.47 45.31 5400 | 8.69 | AVG | 136 89

T|TV|TW| O

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTSL202107000255F02

Test mode: 802.11b Test channel: Lowest
Radiated Emission Measurement
File :DALS Data #25 Date: 2021/07/17 Time: 9:48:02
100.0 dBu¥/m
90
80
FCC 15B BOVE 1G-PK
70
60
FCC 15B LII:‘I\JL 1G_AVG
50 e W‘F"M' I ﬁ‘w\mm.mm .,,WMT peak
Pt st
40
30
20
10
0.0
18000.000 MHz) 26500.
Site 966 Chamber Polarization: Vertical Temperature 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: Smart Plug Distance: 3m
M/N: SM-PLUG
Mode: WIFI 2412MHz b
Note: DALS Lighting Inc. Operater:Kahn
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " (MHz) | (dBuv) | (dB/m) |(@Buvim)|(dBuvim)| (dB) | "= | em) | wegy | P/F | Remark
1 22091.333 62.16 -9.68 52.48 74.00 | 2152 | peak | 139 218 P
2 * | 22091.333 55.23 -9.68 45.55 54.00 8.45 | AVG 132 176 P
3 25154 167 64.72 -12.30 52.42 74.00 | 21.58 | peak | 113 25 P
25154 167 56.89 -12.30 44.59 54.00 941 | AVG 104 69 P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTSL202107000255F02

| Test mode: | 802.11b Test channel: Middle
Radiated Emission Measurement
File . DALS Data #27 Date: 2021/07/17 Time: 9:57:58

100.0 dBu¥/m

90

FCC 158 BOVE 1G-PK

70

60

FCC 15B BOVE_1G_AVG 3
1 'Y

40

. ‘i peak
Py 4
50 NN S —m————eeL Y WWW»&M&F

30

20

10

EUT: Smart Plug
M/N: SM-PLUG

Mode: WIFI 2437MHz b
Note: DALS Lighting Inc.

0.0

18000.000 MHz) 500.
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %

Qperater:Kahn

Distance: 3m

o, | Feasrcy [ eadna | Factor | Lot | it Mt w2z o | e
1 21706.000 61.62 -9.99 51.63 74.00 | 22.37 | peak 161 83 P
2 21731.500 55.23 -9.97 45.26 54.00 8.74 | AVG 152 101 p
26383.833 66.90 -12.48 54.42 74.00 |19.58 | peak | 143 245 p
4 * | 26383.833 58.87 -12.48 46.39 54.00 7.61 | AVG 140 137 P

Remark:

1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTSL202107000255F02

| Test mode: | 802.11b Test channel: Middle
Radiated Emission Measurement
File ‘DALS Data #26 Date: 2021/07/17 Time 9:53:04
1000 dBu¥/m
90
80
FCC 15B BOVE 16-PK
70
60
1 3 FCC 15B BOVE_1G_AVG
50 - AW”E““‘-‘\_M i il MWM.-.N"’V peak
W"L\\Ww v Ll
40
30
20
10
0.0
16000.000 MHz) 26500.
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: Smart Plug Distance: 3m
M/N: SM-PLUG
Mode: WIFI 2437MHz b
Note: DALS Lighting Inc. Operater:Kahn
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. | MHz) | (@Buv) | (@B/m) |(dBuV/m)|(@Buv/m)| (dB) |P¥*| em) | (ceg) | P/F | Remark
20501.833 63.86 -10.68 53.18 7400 | 2082 | peak | 155 47 P
2 20501.833 56.24 -10.68 4556 54.00 | 8.44 | AVG 140 101 P
3 22148.000 62.54 -9.66 52.88 74.00 |21.12 | peak | 122 138 P
4 * | 22148.000 55.33 -9.66 4567 5400 | 8.33 | AVG 116 103 P
Remark:

1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

2

The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTSL202107000255F02

| Test mode: | 802.11b Test channel: Highest
Radiated Emission Measurement

File ‘DALS Data ‘#28 Date: 2021/07/17 Time: 10:03:15

1000 dBu¥/m

90

80

FCC 158 BOVE 1G-PK
70
60
FCC 15B BOVE_1G AVIJ:_I
1 peak

% NMMW-M/WW - WWMTW;MW”WLWMM At 0

40

30

20

10

0.0

18000.000 MHz) 26500.

Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: Smart Plug Distance: 3m
M/N: SM-PLUG
Mode: WIFI 2462MHz b
Note: DALS Lighting Inc. Operater:Kahn

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " “MHz) | (dBuv) | (dB/m) |(dBuv/m)|(@Buvim)| (@B) | | em) | weq) | P/F | Remark
1 22091.333 61.16 -9.68 51.48 74.00 |22.52 | peak | 115 124 P

22091.333 53.22 -9.68 43.54 5400 |1046 | AVG 109 57 P

26225.167 65.70 -12.46 53.24 74.00 |20.76 | peak | 148 139 P
4 * | 26332.833 58.96 -12.47 46.49 54.00 7.51 | AVG 137 82 P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2  The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTSL202107000255F02

| Test mode: | 802.11b Test channel: Highest
Radiated Emission Measurement
File :DALS Data #29 Date: 2021/07/17 Time: 10:10:26
100.0 dBu¥/m
90
80
FCC 15B BOVE 1G-PK
70
60
FCC 15B BOVE_1G_AVG
s0 i 3 peak
AT i ST AT
40
30
20
10
0.0
18000.000 MHz) 26500.
Site 966 Chamber Polarization: Vertical Temperature 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: Smart Plug Distance: 3m
M/N: SM-PLUG
Mode: WIFI 2462MHz b
Note: DALS Lighting Inc. Qperater:Kahn
Frequency | Reading | Factor Level Limit [Margin Height | Azimuth
No- | " “(MHz) | (dBuv) | (dB/m) |(dBuvim)|(@Buvim)| (aB) | " | em) | w@eqy | P/F | Remark
20142.000 61.19 -10.70 50.49 74.00 |23.51| peak | 106 21 P
2 * | 20142.000 55.68 -10.70 44 98 54.00 9.02 | AVG 114 103 P
3 22697.667 60.46 -9.47 50.99 74.00 |23.01| peak | 145 114 P
4 22697.667 53.21 -9.47 43.74 54.00 [10.26 | AVG 137 62 P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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7.8 Frequency stability

Report No.: GTSL202107000255F02

Test Requirement:

RSS-Gen Section 6.11& Section 8.11

Test Method:

ANSI C63.10: 2013 & RSS-Gen

Limit:

Manufactures of devices are responsible for ensuring frequency stability
such that an emission is maintained within the band of operation under all
conditions of normal operation as specified

Test Procedure:

The EUT was setup to ANSI C63.10, 2013; tested to 2.1055 for
compliance to RSS-Gen requirements.

Test setup:

Temperature Chamber

Spectruimn analyzer EUT

™

Att.

Variable Power Supply

Note : Measurement setup for testing on Antenna connector

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Remark: Set the EUT transmits at un-modulation mode to test frequency stability.
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Measurement data:

Report No.: GTSL202107000255F02

Frequency stability versus Temp.

Power Supply: AC 120V/60Hz

Operating 0 minute 2 minute 5 minute 10 minute
Temp. Frequency Measured Measured Measured Measured Pas.s
(°C) (MH2) Frequency Frequency Freguency Frequency [Fall
(MH2) (MH2z) (MH2z) (MH2)
2412 2411.999 2412.000 2412.000 2412.000 Pass
2422 2422.001 2422.000 2422.000 2422.001 Pass
-30 2437 2436.997 2436.998 2436.999 2436.999 Pass
2452 2452.000 2452.000 2452.000 2452.001 Pass
2462 2462.000 2462.001 2462.000 2462.000 Pass
2412 2411.998 2412.001 2412.001 2412.000 Pass
2422 2422.000 2422.001 2422.000 2422.000 Pass
-20 2437 2436.998 2436.999 2436.999 2436.999 Pass
2452 2452.000 2452.000 2452.000 2452.001 Pass
2462 2462.001 2462.001 2462.000 2462.000 Pass
2412 2412.000 2411.999 2412.000 2412.000 Pass
2422 2422.000 2422.001 2422.000 2422.000 Pass
-10 2437 2436.999 2436.998 2436.998 2437.000 Pass
2452 2452.001 2452.000 2452.001 2452.001 Pass
2462 2462.000 2462.000 2462.001 2462.000 Pass
2412 2412.000 2411.999 2412.000 2412.000 Pass
2400 2422.000 2422.001 2422.000 2422.000 Pass
0 2437 2436.999 2436.998 2436.998 2437.000 Pass
2452 2452.001 2452.000 2452.001 2452.001 Pass
2462 2462.000 2462.000 2462.001 2462.000 Pass
2412 2412.000 2411.999 2412.000 2412.000 Pass
2422 2422.000 2422.001 2422.000 2422.000 Pass
10 2437 2436.999 2436.998 2436.998 2437.000 Pass
2452 2452.001 2452.000 2452.001 2452.001 Pass
2462 2462.000 2462.000 2462.001 2462.000 Pass
2412 2411.999 2412.000 2412.000 2412.000 Pass
2400 2422.001 2422.000 2422.000 2422.001 Pass
20 2437 2436.997 2436.998 2436.999 2436.999 Pass
2452 2452.000 2452.000 2452.000 2452.001 Pass
2462 2462.000 2462.001 2462.000 2462.000 Pass
2412 2412.000 2411.999 2412.000 2412.000 Pass
2422 2422.000 2422.001 2422.000 2422.000 Pass
30 2437 2436.999 2436.998 2436.998 2437.000 Pass
2452 2452.001 2452.000 2452.001 2452.001 Pass
2462 2462.000 2462.000 2462.001 2462.000 Pass
2412 2411.998 2412.001 2412.001 2412.000 Pass
2422 2422.000 2422.001 2422.000 2422.000 Pass
40 2437 2436.998 2436.999 2436.999 2436.999 Pass
2452 2452.000 2452.000 2452.000 2452.001 Pass
2462 2462.001 2462.001 2462.000 2462.000 Pass
2412 2411.999 2412.000 2412.000 2412.000 Pass
2422 2422.001 2422.000 2422.000 2422.001 Pass
50 2437 2436.997 2436.998 2436.999 2436.999 Pass
2452 2452.000 2452.000 2452.000 2452.001 Pass
2462 2462.000 2462.001 2462.000 2462.000 Pass
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Report No.: GTSL202107000255F02

Frequency stability versus Voltage

Temperature: 25°C

Operating 0 minute 2 minute 5 minute 10 minute

Power EratuanRs Measured Measured Measured Measured Pass

Supply d y Frequency Frequency Frequency Frequency [Fail
(MHz)

(MH2) (MH2z) (MH2z) (MH2)

2412 2412.000 2411.999 2412.001 2412.000 Pass

AC 2422 2422.000 2422.001 2422.000 2422.000 Pass

120V/60Hz 2437 2437.000 2436.999 2436.998 2437.000 Pass

2452 2452.001 2452.000 2452.001 2452.001 Pass

2462 2462.001 2462.001 2462.000 2462.000 Pass
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8 Test Setup Photo

Reference to the appendix | for details.

Report No.: GTSL202107000255F02

9 EUT Constructional Details

Reference to the appendix Il for details.
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